
1 © IWA Publishing 2020 Water Science & Technology | in press | 2020

Corrected Proof

Downloaded from http
by guest
on 28 April 2020

brought to you by COREView metadata, citation and similar papers at core.ac.uk

provided by Ghent University Academic Bibliography
CFD-Based process optimization of a dissolved air

flotation system for drinking water production

K. Satpathy, U. Rehman, B. Cools, L. Verdickt, G. Peleman

and I. Nopens
ABSTRACT
Dissolved air flotation (DAF) has received more attention recently as a separation technique in both

drinking water as well as wastewater treatment. However, the process as well as the preceding

flocculation step is complex and not completely understood. Given the multiphase nature of the

process, fluid dynamics studies are important to understand and optimize the DAF system in terms of

operation and design. The present study is intended towards a comprehensive computational analysis

for design optimization of the treatment plant in Kluizen, Belgium. Setting up the modeling framework

involving the multiphase flow problem is briefly discussed. 3D numerical simulations on a scaled down

model of the DAF design were analysed. The flow features give better confidence, but the flocs escape

through the outlet still prevails which is averse to the system performance. In order to improve the

performance and ease of maintenance, designmodifications have been proposed by using a perforated

tube for water extraction and are found to be satisfactory. The discussion is further reinforced through

validating the numerical model against the experimental findings for stratified flow conditions.
doi: 10.2166/wst.2020.028

s://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2020.028/648936/wst2020028.pdf
K. Satpathy (corresponding author)
I. Nopens
BIOMATH,
Ghent University,
Coupure Links 653, B-9000 Gent,
Belgium
E-mail: satpathy2011@gmail.com;

kamalakanta.satpathy@silicon.ac.in

K. Satpathy
Current affiliation: Silicon Institute of Technology,
751 024, Bhubaneswar, Odisha,
India

U. Rehman
AM-Team,
Oktrooiplein 1, 9000 Gent,
Belgium

B. Cools
L. Verdickt
G. Peleman
De Watergroep,
Vooruitgangstraat 189, 1030 Brussel,
Belgium
Key words | acoustic doppler velocimetry, CFD, DAF, flocs, multiphase flow
INTRODUCTION
Dissolved air flotation (DAF) is an effective process in drinking

water and wastewater treatment and has been used in many
spheres of industry (Edzwald ). The process is the opposite
of sedimentation. Both methods rely on density differences to

remove solids; however, in sedimentation, solids sink to the
bottom whereas in a DAF tank, they are transported upward
to the surface of the tank to form a dense sludge layer. The
latter is achieved by injecting air bubbles via air injectors

under high pressure into the main solids laden water stream.
The bubbles attach to the flocs and reduce their density,
making them rise to the reactor surface. The sludge layer that

develops at the surface is thereafter removed by scrapers or
by overflow and the clear water is discharged at the outlet.

The design and operation of DAF plants is largely based

on experience and pilot plant data. Understanding of DAF
has been greatly improved through development of funda-
mental principles and numerical models. Some key
contributions in this respect are those of Edzwald et al.
(), Edzwald (). Haarhoff & Edzwald () have
summarized the state of knowledge regarding modelling
the contact and separation zones of the DAF process and

have identified areas that need additional research. DAF
plants until 1990 were designed with long pretreatment floc-
culation times and with low hydraulic loadings (∼5–10 m/h).

In the last 15 years, there has been a trend of reducing the
flocculation retention time and increasing the hydraulic load-
ing rate. At present, the need for information about the DAF
process has gone beyond these guidelines and further

research is of crucial importance. A stratified flow pattern
has been recently identified as a favourable mechanism for
the flotation process. However, not all DAF units run opti-

mally and they can still suffer from recirculation, causing a
disruption of the flow, resulting in a decreased efficiency.

A general consensus within the water industry is that

there is a need for research towards optimization of the
DAF process and reliable design criteria, which would
increase the level of safe quality and decrease the costs for
investment and operation. Following the evolution of the

computational fluid dynamics (CFD) codes in the last
decade, several investigators have employed numerical

https://core.ac.uk/display/322827992?utm_source=pdf&utm_medium=banner&utm_campaign=pdf-decoration-v1
mailto:satpathy2011@gmail.com
mailto:kamalakanta.satpathy@silicon.ac.in


2 K. Satpathy et al. | CFD-Based process optimization of a DAF system for drinking water production Water Science & Technology | in press | 2020

Corrected Proof

Downloaded fr
by guest
on 28 April 202
simulations to examine various aspects of flotation pro-

cesses (Guichao et al. ). Owing to the substantial
computational burden, most of them refer to two-phase
(gas–liquid) systems and only a few attempts have been

made with three coexisting phases (gas–liquid–solid).
Fawcett () studied the two-phase hydraulics of a DAF
tank in a 2D frame of reference using the CFX 4 code.
Among the examined parameters (tank dimensions, baffle

arrangements, water and air flow rates and the turbulence
governing the collision and adhesion of the particles to air
bubbles), it was found that the injected air-to-water flow

momentum ratio was the most critical design parameter dic-
tating the effective mixing of air with the main liquid stream.
To achieve a stratified flow, the velocity from the needle

valves was reduced. The latter choice may be debatable, as
Fawcett () mentioned that the most important par-
ameter for the DAF process is the transfer of momentum
between air and water. Another recent 2D model, presented

by Emmanouil et al. (), has demonstrated a malfunc-
tioning DAF tank producing macrobubbles. However, the
authors did not compare their results with experimental

data. As pointed out by Amato & Wicks (), small or
no changes at all seen in the CFD model might turn out to
give major effects when tested experimentally. The fact

that a geometrical design of a tank can be optimized using
the CFD approach was previously shown by Kwon et al.
() who found that an optimal length to width ratio is

important for the efficiency of the process. In their work, a
standard k-ε turbulence model was used, but the resolution
of the flow field in the vicinity of the walls was not addressed
in detail. Note that there is a possibility that the selection of

the turbulence model is less significant when making a full-
scale model in which the wall effects will not be as dominant
as in a small scale model. Bondelind et al. () discussed the

modelling framework and identified a number of parameters
relevant when setting up a CFD simulation of a DAF tank.

With respect to experimental data collection, only a lim-

ited number of studies have been performed given the
complex nature of the multi-phases involved. Few attempts
were made to analyse the flow features, especially the vel-

ocity distribution in the DAF, using the acoustic doppler
velocimetry (ADV), laser doppler velocimetry (LDV) and
the particle image velocimetry (PIV) techniques. But, all
the experimental observations were investigated, mainly

in the two phase scenarios. Ta & Brignal () successfully
proved the result of the two-phase (gas and liquid) CFD
interpretation using ADV. However, the experimental verifi-

cation of the velocity with the CFD results were not so
accurate due to turbulence. Lundh () measured the
om https://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2020.028/648936/wst2020028.pdf

0

local water velocities in a DAF pilot plant, and presented

the results from measurements done in the separation
zone using an ADV. A test of the ADV showed that the
bubble content and the hydraulic loading were significantly

influencing the flow pattern. Hague et al. () performed a
simulation for small-scale DAF where the length of a gun is
less than 1 m and verified the result using the LDV and PIV.
Kwon et al. () investigated the effect of length/width

(L/W) on the hydrodynamic behaviour using CFD and
ADV technique in a full scale, two-phase DAF system.
Based on the results, they concluded that the L/W ratio

and the outlet geometry play an important role for flow
pattern and fine bubble distribution in the flotation zone.

From the above-cited literature, it is observed that very

few attempts were made on the 3D numerical multiphase
aspect of DAF systems. The present study is intended as a
necessary step towards a comprehensive computational
model for design and optimation of the Kluizen DAF plant

as well as providing guidance for future DAF designs
within De Watergroep. In summary, the work is carried
out as follows: first, a brief description of the present

water treatment plant is given. Next, the set-up of the mod-
elling phenomena in a 3D numerical domain is discussed.
In the results and discussion section, flow features in the

DAF systems are analysed and validated against the exper-
imental findings. Finally, design modifications for the
future treatment plants are systematically tested and

evaluated.
NUMERICAL MODEL AND SOLUTION
METHODOLOGY

Status of the present DAF plant, Kluizen

The treatment plant at Kluizen, Belgium is currently oper-
ated at 20 ML/day to produce drinking water from

reservoir water, characterised by high levels of organic
matter and alkalinity. The design value for the maximum
nominal hydraulic loading is 13.6 m/h. However, due to

high effluent turbidity, it is difficult to operate the plant at
its design capacity. To improve the effluent turbidity at
high loading, the flotation units were equipped with lamella
separators in the separation zones. The raw water is coagu-

lated using 30 mg/L of sulphuric acid and 11 mg/L of PACl.
Flocculation takes place in a series of three flocculators,
equipped with paddle wheel stirrers. Subsequently, the

water enters the flotation units. Saturated water is produced
in a packed bed saturator and injected into the contact zone



Table 1 | Design parameters and operational settings of the Kluizen DAF plant

Flow rate (m3/h) 400–1,000

Coagulation and flocculation (two parallel units)

Sulfuric acid dose (mg/L) 30

PACl dose (mg Al/L) 11

Total flocculation volume (m³) 240

Minimum flocculation time (min) 28

Flotation (two parallel units)

Length, width of the contact zone (m) 1.44, 5.13

Length, width of the separation zone (m) 5.80, 5.13

Water height in the contact zone (m) 2.80

Water height in the separation zone (m) 1.80–2.05

Number of flotation nozzles in the contact zone 40

Saturation flow (%) 6

3 K. Satpathy et al. | CFD-Based process optimization of a DAF system for drinking water production Water Science & Technology | in press | 2020

Corrected Proof

Downloaded from http
by guest
on 28 April 2020
of the flotation unit by means of 40 pneumatically adjustable
nozzles (Verdickt et al. ). After flotation, filtration takes

place in four dual media filters. After dual media filtration,
the water is treated further by means of ozonation, granular
activated carbon filtration and NaOCl disinfection. The
design parameters and the operational settings of the treat-

ment plant are summarized in Table 1.
NUMERICAL MODEL

Steady∼ transient simulation

It is of great importance to clearly define the conditions for
which a steady/transient analysis is appropriate. For
example, the development of the flow field just after the

bubbles have been injected is clearly time dependent. On
the other hand, once the general flow pattern is estab-
lished, it is reasonable to assume that the spatial

distribution of the continuous flow properties is invariant
with time. Furthermore, in a DAF tank, if we consider
the turbulent kinetic energy for illustration, it can be

argued that the change of kinetic energy will be consider-
able, for example, in regions close to the injection point
of the recycle flow. However, the overall turbulent kinetic
energy in the tank is considered relatively low, since no

external forces, e.g. in the form of stirring, are added to
the system. Such conditions justify a steady state analysis
in the flotation system. This will increase the speed of the

simulations and enable much faster convergence,
especially for the 3D cases.
s://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2020.028/648936/wst2020028.pdf
2D ∼ 3D Numerical analysis

Another important question for the analysis to be performed
is the choice between performing 2D or 3D simulations.

Literature reviews within the field of numerical simulations
of DAF show a clear overrepresentation of the former. It is
obvious that the exclusion of the third dimension decreases
the computational time needed for the simulations but, on

the other hand, it limits the amount of features that can be
examined in the DAF tank. Bearing in mind the present
computational tools, it is not possible to combine detailed

physicochemical modeling with 3D geometry models, and
this is the reason for the extensive use of 2D models in litera-
ture. However, in this study, we had to analyse a portion of

the flotation system in 3D to meet certain objectives.

Choice of the turbulence model

In a next step in building a numerical model of the DAF

unit, the choice of a turbulence model needs to be made.
The problem of modeling turbulence plays an important
role in this work. The reason is that the contact zone is an

important mixing zone in the tank and, as such, the flow
field in that zone should be well resolved. Here, enough
mixing is needed for the air bubbles and solid particles to
attach and form aggregates, but at the same time, the

mixing should not be too intensive to not break the floccu-
lated aggregates. In DAF in general, there are no external
driving mixing mechanisms such as stirrers or baffles.

Therefore, turbulence plays a vital part in the removal
mechanisms of the flocs (Fawcett ) and, consequently,
its modeling has to be carefully addressed when formulating

a CFD model. Due to the confined geometry in the pneu-
matic nozzle regions, the flow in the contact zone is
treated as a wall-bounded flow. In this work, we have
tested only the standard k-ε model over other turbulence

models as it is well established in the wall bounded flows.
GOVERNING EQUATIONS, BOUNDARY CONDITIONS
AND FLUID PROPERTIES

In general, flotation involves three phases and requires inde-
pendent sets of momentum equations for the liquid, gas, and

solid phases. However, for DAF applications in water and
wastewater treatment, the mass and volume fractions of par-
ticles are very small and, in addition, their size is too small

for considerable sedimentation so the solid phase can be
treated as a passive scalar. So the problem is to solve the



4 K. Satpathy et al. | CFD-Based process optimization of a DAF system for drinking water production Water Science & Technology | in press | 2020

Corrected Proof

Downloaded fr
by guest
on 28 April 202
two-phase problem for the gas and liquid phase. In most

commercial CFD codes, there are three different approaches
to deal with the problem: (i) the Lagrangian-Eulerian
(Brennen ) approach is of stochastic nature and has a

great success in simulating, e.g. bubble column behaviour,
but is very time-consuming and limited to low gas volume
fractions (< 0.1); (ii) the two-fluid Eulerian-Eulerian
approach is a deterministic one and consists of considering

the phases as interpenetrating continua with their own set of
momentum equations. The method is still under develop-
ment, and it is greatly based on empiricism; and (iii) the